
	

	

Master’s Thesis 2019    30 STP 	
Faculty of Science and Technology 
 

 
Monitoring of the Formation of 
Disinfection By-Products (DBPs)    
in a Large Drinking Water 
Distribution System 	

Kristine Sandaa 	
Industrial Economics and Technology Management  
 





Master’s thesis 2019

Monitoring of the Formation of Disinfection
By-Products (DBPs) in a Large Drinking Water

Distribution System

KRISTINE SANDAA

Faculty of Sciences and Technology
Norwegian University of Life Sciences

Ås, Norway 2019



Monitoring of the Formation of Disinfection By-Products (DBPs) in a Large Drinking
Water Distribution System

© KRISTINE SANDAA, 2019.

Supervisors: Gregory V. Korshin, Professor in Physical Chemistry at the Department
[...]
At Landsburg Diversion and Treatment, the raw water is dosed with 1 mg/L free chlorine
(Cl2) to keep the transmission pipes clear. However, when the water enters Lake Youngs,
the chlorine concentration is less than 0.2 mg/L which means the water is still considered
raw water. At Landsburg, the UVT of the water is measured continuously every 15
minutes by a online monitoring sensor.

Further, the water flows from Landsburg to Lake Youngs reservoir where it has a six
months detention time. At Lake Youngs, 3-4 mg/L calcium carbonate (CaCO3) is added
to the water to raise the pH. Next, the water is pumped out of Lake Youngs and flows
to the Cedar Treatment Facility. The treatments steps at the Cedar Treatment Facility
are ozonation, UV radiation and chlorination, respectively. The primary disinfectants
are ozonation and UV, while the secondary disinfectant is chlorination.

Lake Youngs

Lake Youngs serves as the transmission reservoir for the Cedar river water prior to
treatment and has a volume of 42 billion liters. The pumping station at Lake Youngs
is 122 meters o�shore water and 12 meters deep to ensure good water quality. Table
3.2 provides information on the raw water quality in Lake Young. On a regular basis,
the water in Lake Youngs can be describes as soft with high transmittance (UVT), low
turbidity, low organics and for the most of the time low in iron.

Table 3.2: Raw Water Quality in Lake Youngs (Seattle Public Utilites, 2014).

Parameter Unit Average Range

Turbidity NTU 0.4 0.2 - 1.6
Temperature °C 12 2 - 24
pH 7.6 6.9 - 8.6
Alkalinity mg/L as CaCO3 17 12 - 22
Hardness mg/L as CaCO3 24 18 - 28
Iron mg/L 0.04 <0.01 - 0.15
TOC mg/L 0.8 0.3 - 1.7
Transmittance % 96 93 - 98

The water quality in Lake Youngs vary due to seasonal changes. In the spring (from
March to June) algae bloom occurs in the lake and causes management problems for
the utility. In 2008-2019, the genus Lindavia caused algae bloom in Lake Youngs. This

39



was an algae species never seen in Lake Young before and had a pronounced negative
impact on both the treatment plant and the distribution system. At Cedar Treatment
Facility, screens, monitors, pumps and pipes were clogged by the algae. There were
additional impacts to the wholesale and residential costumers who had clogging and
loss of pressure in the distribution system.

To prevent the physical changes to the treatment plant and distribution system caused
by the seasonal algae bloom, a change in the water flow got implemented. When there
is algae blooming in Lake Youngs, the raw water is bypassed from the lake. In other
words, the raw water travels directly from Landsburg Diversion to Cedar Treatment
Facility. When bypassed from Landsburg to Cedar, the water travels through a cement
tunnel of 3 meters in diameter, before transferred to two steel pipes which are 1.5 meters
in diameter. Since 2008, Lake Youngs has been bypassed for a time period in the spring,
with the exception of the year 2015. The bypass information was an important factor
when analyzing the raw water data.

Treatment step 1: Ozonation disinfection

The first disinfection treatment step at Cedar Treatment Facility is ozonation. Figure
3.3 illustrates the treatment process of ozonation and UV at Cedar Treatment Facility.
The raw water is pumped out of Lake Young and transferred to the ozone injection
chamber.

Figure 3.3: Illustration of ozonation and UV at Cedar Treatment Facility (Seattle
Public Utilites, 2014).

In the injection chamber, liquid oxygen (O2) is converted to ozone gas (O3) using elec-
trical plasma discharge. The ozone reacts with the water by di�using the gas into the

40



injection chamber where the water remains for less then a minute. The average ozone
dosage is 0.3-0.6 mg/L. The water stays in contact with the ozone while it travels from
the injection facility to the UV disinfection facility. The diameter of the pipes are 2
meters and the contact time is estimated to be 9-15 minutes, depending on the flow
rate.

Treatment step 2: Ultraviolet light (UV) disinfection

Before the UV disinfection, any ozone left in the water is removed by adding sodium
bisulfite (NaHSO3) to protect the glass in the UV chamber. At the same location, the
second monitoring of the water’s UVT is measured continuously by an online monitoring
sensor.

In the UV chamber, the contact time of the water being treated is less than a second.
The target minimal dose for UV is 40 mJ/cm2. The UVT of the water needs to be
over 90 percent for the utility to get approval for the UV disinfection. Factors that
a�ect the transmittance of the water are turbidity, iron concentration and magnesium
concentration. These factors are present during a lake turnover. After the water has
been disinfected using UV, an average of 3-5 mg/L CaCO3 is added to raise the pH to
8.2 for corrosion control.

Treatment step 3: Chlorination disinfection

The last disinfection step at Cedar Treatment Facility is chlorination. The water enters
two big circular concrete tanks, called clearwells, that have a combined volume of 75
million liters. The clearwells act as temporary storage reservoirs where the chlorination
disinfection is completed. The contact time in the clearwells vary widely from thirty
minutes and up to two hours.

The disinfectant used is gas chlorine (Cl2) and the target dose for the drinking water
varies with season. In winter months, the target residual dose for Cedar is 1.5 mg/L
while in the summer months it varies between 1.6 mg/L and 1.7 mg/L. The dose of
chlorine added to water varies seasonally between 2.0-2.56 mg/L. There is need for a
higher Cl2 dose in summer than in winter. In summer, the daily average Cl2 used is
between 800-890 kg. To compare, in winter the daily average Cl2 used is 550-600 kg.

After the clearwells, residual chlorine is added at the outlet where water is transferred
to the distribution system. This is an important safeguard to prevent microbial con-

41



tamination after treatment.

3.3.2 Tolt Treatment Facility

Tolt watershed has been a drinking water source since 1964 and South Fork Tolt River
is the surface water source. The size of Tolt watershed is about 10,000 acres. The new
Tolt Treatment Facility finished its construction in 2001 and it supports 30-40 percent
of Seattle’s drinking water needs. Tolt Treatment Facility provides up to 455 million
liters drinking water per day. Like the Cedar watershed, the Tolt watershed is closed to
the public, making sure that the water is protected from agricultural, recreational and
residential pollution.

The Tolt water characteristics have some di�erences from the Cedar water which are
important to take notice of. Table 3.3 provides information on the raw water in Tolt.
First of all, the Tolt water has a lower average temperature than Cedar. The temperature
in the Tolt water has an average at 9 °C and with a range of 2-15 °C. In Cedar, the water
temperature average is 12 °C with a range between 2-24 °C. This is because the Tolt
water is at a higher altitude up in the mountains where the air temperature is cooler.

Table 3.3: Raw Water Quality in Tolt (Seattle Public Utilites, 2019b).

Parameter Unit Average Range

Turbidity NTU 0.5 0.2 - 1.5
Temperature °C 9 2 - 15
pH 6.9 6.6 - 7.3
Alkalinity mg/L as CaCO3 5.7 5.3 - 6.5
TOC mg/L 1.3 1.2 - 1.6
Transmittance % 87 82 - 90

The pH of the water in Tolt is slightly lower than the Cedar water. The average pH in
Tolt is 6.9 while the average pH in Cedar is 7.6. In other words, the water in Tolt is
slightly more acidic than in Cedar. The average TOC concentration in the Tolt water
is 1.3 mg/L while in the Cedar water the average is 0.8 mg/L. Therefore, the NOM
concentration in the Tolt watershed will generally be higher than Cedar watershed.

The daily average of water treated per day at Tolt Treatment Facility varies with season
due to higher consumer demand in summer than winter. In the warmest summer months,
July and August, the daily average of water treated at Tolt is between 260-270 ML/d.

42



In the winter months, from November-March, the daily average of water treated is about
140-145 ML/d.

The treatment steps in Tolt Treatment Facility are ozonation, coagulation/filtration
and chlorination, respectively. The primary disinfectant is ozonation and the secondary
disinfectant is chlorination. The treatment process for Tolt is illustrated in Figure 3.4.
The only data used from Tolt Treatment Facility are generated from grab samples. The
treatments steps at Tolt are described in detail in the next subsections.

Treatment step 1: Ozonation disinfection

Like in the Cedar Treatment Facility, the first step in Tolt Treatment Facility is ozona-
tion. The raw water flows into the concrete injection chamber where the liquid oxygen
(O2) is converted to ozone (O3) when passing through an electric field. The contact time
remains as the water flows to the coagulation and flocculation treatment, as illustrated
in Figure 3.4.

Figure 3.4: Illustration of the treatment process at Tolt Treatment Facility (Seat-
tle Public Utilites, 2019b).

The ozone dose for Tolt is higher than Cedar because of lower temperatures and higher
TOC concentration. The average ozone dose is 2.9 mg/L and the max ozone dose is 4.8
mg/L for the Tolt water.

43



Treatment step 2: Coagulation/Filtration

The primary coagulant used in Tolt Treatment Facility is ferric chloride (FeCl3) and
the coagulant aid is a cationic polymer. The average concentration for both the ferric
chloride and the cationic polymer is 1-2 mg/L. During coagulation, the ferric chloride
neutralizes the negative charge of the suspended particles in the water. The particles
then bind together into heavier flocs that are easier to filter. The flocculation occurs in
the chamber, before entering the filtration system.

For the filtration, the filter bed is a 1.8 meter deep, anthracite coal filter media removing
particulates and pathogens as the water flows through the filter. At Tolt, there are six
installed filters with a capacity each of 90 million liters. The filter is cleaned regularly
by backwashing (reversing the water flow through the filter).

At peak flow (227 ML/d), the hydraulic detention time for the water to go through both
the ozone and flocculation basins is 31.6 minutes. However, in reality the flow of the
water is often a third of that. This often results in a detention time of more than one
hour for the water.

Treatment step 3: Chlorination disinfection

The final treatment step is chlorination. The disinfectant used is chlorine gas (Cl2) and
the calculated dose is between 1.9 mg/L and 2.25 mg/L depending on the season. In
winter months, the daily average chlorine used is about 300 kg, while in summer months
the daily average can be as high as 550 kg. The target residual dose for chlorine at Tolt
is constant at 1.5 mg/L regardless the season.

The clearwells reservoirs at Tolt have a combined storage of 28 million liters. The con-
tact time varies from one to four hours depending on the water demand of the city. At
the clearwells, an average of 10 mg/L CaCO3 is added to raise the pH to 8.2 and to
raise the alkalinity to 19 mg/L. Residual chlorine is added at the outlet where water is
transferred to the distribution system.

44



3.4 Seattle Water Distribution System

The distribution system is described in this section. The first subsections describe the
structure and function of the distribution system, followed by a description of the water
quality sampling sites.

3.4.1 Reservoirs, transmission and distribution pipes

The distribution system consists of transmission pipes and distribution pipes transport-
ing the water, and the reservoirs storing it. In addition, there are also local standpipes
and elevated tanks storing a small portion of the water. The transmission pipes are the
main structure of the distribution system and are depicted by the blue lines illustrated
in Figure 3.1. The main transmission pipes’ objective is to transport the water from the
DWTP to the suburban areas marked yellow in Figure 3.1.

The transmission pipes consist of 340 km of large-diameter pipeline. The diameter of
the pipes vary from 0.4 to 2.4 meters. The materials of the pipes are either steel, ductile
iron or concrete. The main transmission pipelines transport the water from Cedar and
Tolt to the reservoirs and standpipes, and sometimes directly to the distribution system.
The distribution system contains about 2720 km of pipelines. The diameter of the pipes
vary from 10 cm to 75 cm and the material is unlined or mortar-lined cast iron, ductile
iron or steel-pipe (Seattle Public Utilites, 2018).

There are nine active reservoirs in the distribution system that SPU operates and main-
tains. The smallest reservoir has a capacity of 28 million liters while the biggest has
a capacity of 230 million liters. Seven of the reservoirs store Cedar water and the re-
maining two store Tolt water. The size and location of the reservoir is important for
determination of water detention time in the distribution system. For the smaller reser-
voirs close to dense populated areas (e.g. Seattle downtown), the detention time of the
water is significantly shorter.

3.4.2 Pipe materials and condition

The age of the transmission lines varies from 20 to 100 years. About 2/3 of the material
in the transmission pipes is steel and most of them have cement lining. The pipes in
the distribution system are of various material and quality. Figure shows 3.5 that 41

45



percent of the distribution pipes are old unlined iron pipes and 38 percent is lined with
cast. Most of the unlined cast iron pipes were installed in between the beginning of
1900’s and 1930’s. The oldest pipes in the distribution system are from the 1890’s and
new pipes are installed every year.

Unlined pipelines and bacteriological re-growth are two main factors a�ecting the water
quality. The pipes made of unlined iron and steel are prone to react with the chlorine and
therefore may be exposed to be damaged by corrosion. The rate of corrosion depends on
the corrosivity of the environment (in most cases soil or water). If no protective system
is installed, bare metal steel or ductile iron will rust when exposed to soil or water.
Internal corrosion is managed by chemical adjustments and the use of internal linings.
Around 40 percent of the pipelines in the distribution system do not have corrosion
control (Seattle Public Utilites, 2019a).

Figure 3.5: Pipe material and decade of installation for the distribution pipes
(Seattle Public Utilites, 2019a).

In addition to being prone to corrosion, the unlined cast iron pipes have higher a po-
tential for microbial biofilm growth. A biofilm is a layer of microorganisms which forms
a matrix on the interior of the water pipeline. The biofilms may play a role in corro-
sion, function as a reservoir for pathogens and a�ect the aesthetics of the water (Chan
et al., 2019). To prevent microbial biofilms, SPU re-chlorinate the transmission and
distribution pipes.

46



3.4.3 Residual chlorine and re-chlorination

The residual chlorine in the distribution system is one important factor to take into
account when analyzing the data. The target residual dose for Tolt is constant at 1.5
mg/L, while for Cedar the residual chlorine ranges from 1.5-1.7 mg/L due to seasonal
changes. The residual chlorine is monitored continuously when the water leaves the
treatment plant and is measured once every week at the distribution sites. A chlorine
sample is taken daily at several locations along the transmission sites.

If the concentration of the residual chlorine measured is less than 0.2 mg/L at one of
the distribution sites, the utility takes action by either adding more chlorine at the
DWTP or in the distribution system. All re-chlorination in the distribution system
happens in the reservoirs. The chlorine concentration is measured continuously at all
the active reservoirs by an online monitoring senor. If the chlorine dose at a reservoir
borderlines to the minimum target dose (e.g. 1 mg/L), the sensor detects it and chlorine